

BAPTIST MEDICAL CENTRE

MEDICINES LIST

Last updated August 2018

ANALGESICS	
Acetylsalicylic Acid (Aspirin) 300mg	MDD 4g/day, C/D
Diclofenac 50mg tabs	TID
Diclofenac 100mg caps	BID, MDD 200mg/day
Diclofenac suppository 50mg	TID
Diclofenac suppository 100mg	BID, MDD 200mg/day
Diclofenac injection 75mg/3ml DEEP IM INJECTION	One injection daily, U
Diclofenac gel	
Ibuprofen 400mg	Q4-6h, MDD 3.2g/day, C/D
Ibuprofen 200mg	Q4-6h, MDD 3.2g/day, C/D
Ibuprofen suspension 100mg/5ml	Peds: 5-10mg/kg q6-8h, MDD 4 doses/d
Paracetamol suppositories, 125mg	Peds: 10-15mg/kg, MDD 4gm/day, B
Paracetamol suppositories, 250mg	
Paracetamol suppositories 500mg	
Paracetamol suppositories 1000mg	
Paracetamol 500mg tabs	Q4-6h, MDD 4gm/day, B
Paracetamol syrup 120mg/5ml	Q4-6h, MDD 4gm/day, B
Pethidine 100mg/2ml amps (Demerol)	50-150mg Q3h, C
Morphine sulphate 10mg/tablet	
Tranexamic Acid injection (iv) 500mg/5ml	
Tranexamic Acid tablets 500mg	
Tramadol 50mg	50-100mg q6-8h, MDD 400mg/day
Tramadol injection 100mg	

DRUGS USED IN ESSENTIAL TREMORS, CHOREA, (ANTIPARKINSONIAN)	
Trihexyphenidyl Hydrochloride (benzhexol hydrochloride) 5mg	

ANTIPLATELET	
Acetylsalicylic Acid (Aspirin) 75mg dispersible tablets	QD

ANAESTHETIC AGENTS	
Ketamine 50mg/ml inj	
Lidocaine 1% inj	
Lidocaine 2% inj	
Bupivacaine spinal 0.50%	
Ephedrine 50mg/1ml, inj	
Propofol injection 1%	
Isoflurane	

ANORECTAL	
Soothing and local anaesthetic suppository	

ANTACIDS/ANTIULCER/SPASMODICS	
Magnesium Trisilicate or Aluminum Hydroxide 500mg	500-1000mg TID-QID
Magnesium trisilicate + aluminum hydroxide suspension,	
Omeprazole 20mg	20-40mg QD-BID
Omeprazole injection 40mg	QD-BID
Ranitidine 150mg tabs	QD-BID
Metoclopramide 10mg tabs	QID
Metoclopramide 5mg/ml inj	5-10mg Q4-6h
Hyoscine butylbromide (scopolamine) tabs 20mg	
Hyoscine Butylbromide injection, 20mg/ml	
No-Spa 40mg	

LAXATIVES	
Bisacodyl tablets 5mg	5-15mg qhs, C
Lactulose solution 3.1-3.7g/5ml	

DIARRHEA MEDICATION	
Oral Rehydration Salt	
Loperamide 2mg	4mg initial, then 2mg after loose stools, MDD 16mg
Zinc tablets 20mg	10-20mg QD

NAUSEA MEDICATION (antiemetics)	
Metoclopramide 10mg tablets	5-10mg QID
Promethazine 25mg/ml, 2ml inj	12.5-25mg q4-6h, C
Promethazine 25mg tabs	12.5-25mg q4-6h, C

BROAD-SPECTRUM PENICILLINS	
Amoxicillin suspension, 125mg/5ml, 60 or 100mls	250-500mg q8h, B
Amoxicillin 250mg caps	250-500mg q8h, B
I.V. Ampicillin 500mg, 1gm vials	250-500mg q6h, B
PENICILLINASE-RESISTANT PENICILLIN	
Amoxicillin + Clavulanic Acid tabs 625mg	
Amoxicillin + Clavulanate injection 1.2g	
Amoxicillin + Clavulanic Acid suspension 457mg	
Flucloxacillin 250mg capsules	
Flucloxacillin suspension 125mg/5ml, 60ml	
Flucloxacillin 500mg injection	
OTHER PENICILLINS	
Benzyl Penicillin (Crystalline Pen) 1MU	See CSM treatment protocol
CEPHALOSPORINS	
Cefuroxime tabs 250mg	
Cefuroxime suspension 125mg/5ml	
Cefuroxime injection 750mg	
Ceftriaxone IV 500mg	1-2g q12-24h, B
Ceftriaxone IV 1gm	1-2g q12-24h, B
QUINOLONES	
Ciprofloxacin tabs 500mg	BID x7-14d, C
Ciprofloxacin tabs 250mg	BID, C
Ciprofloxacin 200mg injection	200-400mg BID, C
SULPHONAMIDES	
Co-Trimoxazole tabs 400mg + 80mg	2 tabs BID x10-14d, C/D at term
Co-Trimoxazole suspension 200mg +40mg/5ml	Peds: 8-12mg/kg TMP divided BID
TETRACYCLINES	
Doxycycline caps 100mg	QD-BID x10-14d, D
MACROLIDES	
Erythromycin 250mg tabs	250-500mg q6-12h, B
Erythromycin suspension 125mg/5ml, 100ml	250-500mg q6-12h, B
Azithromycin caps 250mg	500mg x1 day, then 250mg daily for 4 days after
Azithromycin suspension 200mg/5ml	
Clarithromycin tabs 500mg	500mg BID
AMINOGLYCOSIDES	
Gentamycin 40mg/ml 2ml amps	4-7 mcg/kg/day
CLINDAMYCIN	
Clindamycin capsules 150mg	150-300mg q6-8h, MDD 1.8g/day
Clindamycin injection 300mg/ml	300-600mg q8h, MDD 1.8g/day
METRONIDAZOLE- Anaerobic bacteria and protozoa	

Metronidazole 250 mg tabs	Anaerobic infxn or Amebiasis: 500mg q6-8h Vaginitis, Giardiasis: 500mg BID x7d, B
Metronidazole suspension, 200mg/5ml, 100ml	
Metronidazole 5mg/ml injection, 100ml	

CHLORAMPHENICOL	
Chloramphenicol 1 gm injection	50-100mg/kg/day divided q6h, U/K
Chloramphenicol 250mg caps	

TOPICAL ANTIBIOTICS	
Silver Sulfadiazine cream	QD-BID, B
Gentian Violet	QD-BID, C
Chlorhexidine Digluconate Gel 7.1%	
Savlon Solution	

MOUTHWASH	
Chlorhexidine mouthwash 0.2% w/v	

EYE/EAR PRODUCTS	
Tetracycline 1% eye ointment	1 strip TID x6 wks, U/K
Gentamycin eye/ear drops	
Chloramphenicol eye/ear drops	1 drop q4h, C
Chloramphenicol eye ointment	1 strip q4h, C

ANTIFUNGALS	
POLYENE ANTIFUNGAL	
Nystatin suspension, 100,000/ml	Swish and swallow QID
Nystatin ointment 2%	BID, B
Tripple Action cream (Betamethasone Dipropionate+Clotrimazole+Gentamicin sulfate)	
TRIAZOLE ANTIFUNGAL	
Fluconazole 150mg tabs	Vag: 150mg x1 UTI: 200mg/day x1-2 wks, C
IMIDAZOLE ANTIFUNGALS	
Ketoconazole lotion/shampoo	
Ketoconazole tabs 200mg	
Clotrimazole cream 1% (SKIN)	BID
Clotrimazole Vaginal cream 2%	
Clotrimazole Vaginal tablets 100mg	100mg vaginally QD x7d or 500mg x1 dose, B
Miconazole oral gel	
Miconazole skin cream	

(metronidazole+clotrimazole+Lactobacillus)	
OTHER ANTIFUNGALS	
Griseofulvin 125mg tabs	Peds: 375mg/day divided, C
Griseofulvin 500mg tabs	Adults: 500mg/day, C

ANTI-ALLERGIES	
CORTICOSTEROIDS	
Prednisolone 5mg tabs	
Betamethasone Valerate cream	
Hydrocortisone OINTMENT 0.5%	
Dexathasone injection 8mg	
Hydrocortisone sodium succinate inj. 100mg	
Sodium chromoglycate eye drops	
ANTI HISTAMINES	
Cetirizine tablets 10mg	5-10mg QD
Chlorpheniramine 4mg	q4-6h
ALLERGIC EMEERGENCIES	
Adrenaline 1mg/ml, inj	
Ephedrine injection	

SCABIES	
Benzyl benzoate lotion	

CHICKEN POX	
Calamine lotion 15%	PRN

TINEA (RING WORM)	
Benzoic + Salicylic Acid (Whitefield) ointment	

ANTIVIRAL AGENTS	
Acyclovir tabs 200mg	200-800mg 4-5x/day
Acyclovir cream 5%	Apply 4-5x/day

RESPIRATORY TRACT	
Aminophylline 25mg/ml, 10ml inj	250mg IV q6h, C
Aminophylline 100mg/tab.	200mg QID, C
Salbutamol 4mg tabs	2-4mg TID, C
Salbutamol 0.5mg nebulizers	
Salbutamol 0.25mg nebulizers	QID
Salbutamol Syrup 2mg/5ml, 100ml	2-4mg TID, C
Simple linctus cough mixture	
Carboceisten cough svrup/125mg and 250mg	

INHALERS	
Salbutamol inhaler 100mcg	QD-BID

PSYCHOTROPICS	
Amitriptiline 25mg tabs	25-100mg qhs, C
Chlorpromazine 25mg tabs	25-800mg/day divided 1-4x/day, C
Chlorpromazine 100mg tabs	
Chlorpromazine 25mg/ml, 2ml inj	
Diazepam 5mg tabs	5-10mg q4-6h, B
Diazepam 5mg/ml, 2ml inj	
Olanzipine 10mg/tab	
Resperidone 2mg	
Haloperidole 10mg	

SEIZURE DISORDERS	
Carbamazepine 200 mg tabs	200mg BID, D
Phenytoin 100mg tabs	100mg TID-QID, D
Phenobarbital 30mg tabs	50-100mg BID-TID, D
Phenobarbital 60mg tabs	
Phenobarbital 100mg/ml, inj	
Magnesium sulfate injection 5gm	

CARDIOVASCULAR	
Atenolol 50mg tabs	25-50 QD, D
Propranolol 40mg tabs	40-160mg QD-BID, C
Digoxin 0.25mg tabs	0.125mg QD, C
Lisinopril tabs 5mg	2.5-40mg QD, D
Lisinopril tabs 10mg	
Losartan 50mg tablets	25-100mg QD
Nifedipine 10mg tabs	10-30mg TID, C
Nifedipine 20mg tabs	
Nifedipine 30mg	
Amlodipine 5mg tabs	5-10mg QD
Lisinopril 10mg+Hydrochlorthiazide 12.5mg	
Labetalol 10mg/5ml injection	
Lisinopril 20mg+Hydrochlorthiazide 12.5mg	
Hydralazine Injection 20mg	

DIURETICS	
Furosemide 40mg tabs	20-80mg C/avoid

Furosemide inj	Double bioavailability of PO
Bendrofluazide 2.5mg	
Bendroflumethazide 5mg	
Spironolactone 25mg tabs	25-50mg QD-BID
Spironolactone 50mg tabs	

<u>HORMONES</u>	
Medroxyprogesterone Acetate 5mg	

<u>OXYTOCICS</u>	
Ergometrine tabs	See treatment protocol
Ergometrine inj	
Oxytocin 10 IU/ml, inj	

<u>ANTIMALARIALS</u>	
Artesunate/Amodiaquine tabs	See treatment protocol
Artemether/Lumefantrine 40/240mg	
Artemether/Lumefantrine 20/120mg Dispersible	
Artemether/Lumefantrine suspension	
Artesunate injection 30mg	
Quinine sulfate 300mg tabs	
Quinine sulfate 200mg tabs	
Quinine Dihydrochloride 600mg, 2ml inj.	
Quinine syrup, 50mg/5ml	
Inj Artemether 80mg	
Injection Artemether 40mg	
Artesunate injection 60mg	
Artesunate injection 120mg	
Artesunate injection 30mg	

<u>ANTITHYROID AGENTS</u>	
Levothyroxine tablets 100mcg	

<u>ANTIGOUTY AGENTS</u>	
Allopurinol tablets 100mg	100-300mg QD

<u>INTRAVENOUS FLUIDS</u>	
D5W 500ml	
D2.5% in ½ Darrows 500ml	
D10 500ml	
Sodium Chloride 0.9% 500ml	
Ringers lactate 500ml	
Mannitol 20%	
Dextrose 5% in sodium chloride 0.9%, 500ml	
Dextrose 50% 250ml	

Dextrose 5 % 250ml	
Dextrose 4.3% in sodium chloride 0.18%, 250ml	
Dextrose 50% 250ml/bag	
Dextrose 10% in 1/5 sodium chloride 250ml/bag	

<u>ELECTROLYTE SUPPLEMENT</u>	
Potassium chloride tablets 600mg	
Potassium chloride injection (intravenous)150mg/ml in 10ml	

<u>DIABETIC AGENTS</u>	
Premixed insulin 30/70	
Metformin 500mg tabs	500-1000mg QD-BID
Glibenclamide 5mg tablets	2.5-5mg QAM PC
Glimepiride 4mg/tablet	
Glimepiride 2mg + Metformin 500mg	
Glimepiride 2mg/tablet	

<u>VITAMINS & MINERALS</u>	
Ferrous Sulfate 200mg tabs	QD
Folic acid 5mg	5-7mg/week
Retinol soft capsules (Vitamin A) 100,000 IU	See treatment protocol
Multivitamin tabs	
Multivitamin syrup	QD
Multivitamin drops	
Iron iii polymaltose suspension	QD
Iron iii polymaltose capsules	
Calcium gluconate 500mg tabs	500mg QD-TID
Tot'he'ma solution 10ml/ampule	

<u>DRUGS FOR URINARY RETENSION</u>	
Tamsulosin 0.4mg	QD
Finasteride 5mg/tablet	

<u>ANTIPARSITICS, ANTIHELMINTHICS, ANTISHISTOSOMALS</u>	
Mebendazole 100mg tabs	Pinworm: 100mg x1 (also treat family)
Mebendazole 500mg tabs	Whip, round, hookworm: 1 tab BID x3d
Albendazole 400mg tabs	Pin, round, hookworm: 400mg x1 dose
Albendazole suspension 20ml (100mg/5ml)	
Praziquantel 600mg tabs (Biltricide)	Tapeworm: 10-20mg/kg x1 dose